
N E W  W A T E R

GREEN BAY FACILITY & DE PERE FACILITY

M a y  2 1 ,  2 0 2 0

50-Year Vision – Session 1



VIRTUAL SUGGESTIONS

2

Moderator

Presenters

Virtual Backups

• Slide Deck

• Call In

Contact with Problems



WORKSHOPS PREVIEW

3

Session 1: NEW Water Infrastructure Drivers

Session 2: Future of Nutrient Removal

Session 3: Water Reuse, Energy Management and Resource Recovery

Session 4: Emerging Concerns and Areas

Session 5: Consolidation of long-term drivers



Overview and Objectives

Infrastructure Update

Risks and Opportunities

A G E N D A

Discussion

4



Over v iew & Object ives

5



W h o  f r o m  t h e  c o n s u l t a n t  t e a m  i s  p a r t i c i p a t i n g  
[...]
• 2040 peak hour flow of 149 MGD identified in Flows and Loads TM

• Pump station has 4 – 40 MGD pumps (firm capacity  of 120 MGD)

• Recommended pumps upgrade: 4 – 50 MGD units

• Size of existing twin 48” forcemains is acceptable

• Interceptor system is currently being evaluated to look at equalization alternatives to 
limit flow to GBF

31



GBF – Gravity Hydraulics Evaluation

• Hydraulic model indicates significant upgrades and modifications required to convey 
the 149 MGD peak flow

• 20-year future condition, 10-year recurrence scenario (140 MGD) from Interceptor 
Master Plan identified as recommended maximum hydraulic capacity 

• Scenario meets critical criteria without significant upgrades

• To gain more hydraulic capacity, high priority major improvements include:

• Primary clarifier inlet distribution channels and piping

• Inlet channels to aeration basins

32



GBF - Critical Element Identification

• Critical elements evaluated to 
determine maximum capacity

• Critical elements include 
elements in violation of: 

• Freeboard

• Velocity

33

Condition 
Current 

Conditions 
20-Year 
Future 

50-Year 
Future 

Current 
Conditions 

20-Year 
Future 

50-Year 
Future 

Recurrence Interval (years) 10 10 10 25 25 25 

Flow (MGD) 128 135 148 151 159 175 

Channel/ Pipe Velocity       
1 Primary Basin Influent Piping 5.27 5.55 6.07 6.19 6.51 7.16 

Freeboard Limitations       
2 Bar Screen Bypass Channel NO NO NO NO FLOOD FLOOD 

3 Bar Screen Channel NO NO NO NO FLOOD FLOOD 

4 Channel Upstream of Influent 
Parshall Flume 

NO NO NO NO NO FLOOD 

5 Channel Downstream of Influent 
Parshall Flume 

NO NO FLOOD FLOOD FLOOD FLOOD 

6 Channel just Upstream of Dropbox 
into Primary Basin 

NO NO NO NO NO FLOOD 

7 Dropbox into Primary Basin NO NO NO NO NO FLOOD 

8 Channel Downstream of Primary 
Effluent Channel Gate 

NO NO NO NO NO FLOOD 

9 Channel from Final Basin Discharge 
to Effluent Channel 

NO NO NO NO NO FLOOD 

10 Final Effluent Channel Downstream 
of Final Basin 

NO NO NO NO NO FLOOD 

 



GBF - Non-Critical Element Identification

• Non-critical elements 
evaluated to confirm results

• Non-critical elements include 
elements in violation of:

• Submerged flumes

• Submerged weirs

• Submerged gates

34

Condition 
Current 

Conditions 
20-Year 
Future 

50-Year 
Future 

Current 
Conditions 

20-Year 
Future 

50-Year 
Future 

Recurrence Interval (years) 10 10 10 25 25 25 

Flow (MGD) 128 135 148 151 159 175 

Submerged Flumes       

Influent Parshall Flume SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Aeration Splitter Parshall Flume SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Effluent Parshall Flume SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Submerged Weirs       

Control Weir into Headworks (CW-B2) SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Bypass Weir (into Screen Bypass 
Channel) 

NO NO 
SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Control Weir Upstream of Influent 
Parshall Flume (CW-B5) 

SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Primary Basin V-notch Weir NO NO SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Weir Upstream of Aeration Splitter 
Parshall Flume (CW-B9) 

SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Weir Upstream of Contact Basin (CW-
B21) 

SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Weir Upstream of Final Basin 
Dropbox (SG-B94) 

NO NO 
SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Final Basin V-notch Weir NO NO SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Submerged Gates       

Gate Upstream of Primary Basin 
Influent Dropbox (SG-B8) 

NO 
SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Stop Gate at Discharge of Primary 
Basin (SG-B13) 

SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Gate Downstream of Primary Effluent 
Channel (SG-B17) 

NO NO NO NO NO 
SUBMERGED 

Final Basin Effluent Gate (SG-101) SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

Stop Gate Upstream of Chlorine 
Contact Basin (SG-B108) 

SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED SUBMERGED 

 



DPF – Influent Pump Station Hydraulics

• 2040 peak hour flow of 57 MGD identified in Flows and Loads TM

• Pump station has 5 – 10 MGD pumps and 1 – 5 MGD pump (firm capacity  of 45 MGD)

• Can transfer 5 MGD to GBF interceptor

• Recommended pumps upgrade: 5 – 13 MGD units

• Size of existing twin 36” forcemains is acceptable

35



DPF – Gravity Hydraulics Evaluation

• Hydraulic model indicates significant upgrades and modifications required to convey 
the 57 MGD peak flow

• To gain more hydraulic capacity, high priority major improvements include:

• New forcemain headbox, elevated grit removal tanks, and channels to aeration tanks

• Clarifier expansion

• Intermediates currently sized for 16 MGD, finals sized for 38 MGD

• Filtration expansion – already in design phase

• UV disinfection expansion – currently sized for 31 MGD

36



TM 2 .3  Process  Model



I n s i g h t  i n t o  C h e m P d y n a m i c s

38

1400 1500 1600 1700 1800 1900 2000

Time [d]

0

2

4

6

8

10

12

700 750 800 850 900 950 1000

P
O

4
[m

g 
P/

L]

Time [d]

GBN Selector Zone

DP Selector Zone

Metals turned on Metals turned off



I n s i g h t  i n t o  a m m o n i u m  a n d  B i o P

39

Note: Percentages listed are % recycle stream NH4 load

0

0.2

0.4

0.6

0.8

1

1.2

0 500 1000 1500 2000

P
O

4
[m

g 
P/

L]

Time [d]

Effluent

10% 25% 50% 75% 100%



S o l i d s  b a l a n c e  a  k e y  t o  c a p a c i t y

40



TM 2 .4  Regu lator y  
Dr ivers



P o t e n t i a l  d r i v e r s  w e r e  c a t e g o r i z e d  a s  n e a r -
t e r m  o r  l o n g - t e r m  c o n s i d e r a t i o n s

42

REGULATORY DRIVER 5 YEAR CONSIDERATION 10 YEAR CONSIDERATION LONG-TERM CONSIDERATION

Phosphorus X

Suspended Solids X

Total Nitrogen X

Microconstituents X

Microplastics X

Water Reuse X

Radium X

E. coli X

Ash/Biosolids Metal Content X

PFAS/PFOA/PFOS X

Peak Flows X

Thermal Rules X

Chlorides/TDS X



W h a t  i s  t h e  b a s e l i n e  a s s u m p t i o n  f o r  t h e  D e  
P e r e  F a c i l i t y ?

Base assumption: continue to operate in current configuration

What needs to be done to maintain capacity, and at what capital cost?

Current projects + any additional needs (i.e. headworks, peak flow)

Alternative 1: Conversion to pump station

Alternative 2: Wet weather flow diversion to GBF

43



TM 2 .5  In f rast ructure  
Gap Ana lys i s



I n f r a s t r u c t u r e  G a p  A n a l y s i s

• Objective: Review existing facilities at GBF and DPF related to age, operation, maintenance, 
performance, reliability, and efficiency

• Approach:

1. Evaluated existing equipment and original design approach

2. Developed design basis for future flows and loads

3. Incorporate asset management evaluations

4. Document identified issues to be addressed from above analysis

45



I n f r a s t r u c t u r e  G a p  A n a l y s i s

• GBF Priority issues to address in facility  plan

• Peak flow management

• Age and reliability

• Screening and grit removal performance and operation

• Scum management

• Thickening operation and performance for primary sludge and WAS

• Sludge pumping and thickened sludge pumping maintenance

46



G B F  U n i t  P r o c e s s  R e v i e w

47

Unit Process Identified Issues

Influent Pumping Age, peak flow capacity

Screening Capture performance, peak flow capacity

Grit Removal Operation, capture performance

Primary Clarifiers Age, peak flow capacity

Primary sludge pumping Age, operation

Primary sludge thickening Age, operation, maintenance, performance

Activated Sludge Aeration Age, operation, energy

Secondary Clarifiers Age, flow split, peak flow capacity

RAS and WAS pumping (South Plant) Age, peak flow capacity

WAS Thickening Age, operation, maintenance, performance



G B F  U n i t  P r o c e s s  R e v i e w

( c o n t i n u e d )

48

Unit Process Identified Issues

Scum Handling (plant wide) Operation, maintenance, capacity

Chlorine Disinfection Peak flow capacity

Digestion

Dewatering Performance (solids content)

Drying Performance (solids content)

Incineration



I n f r a s t r u c t u r e  G a p  A n a l y s i s

• DPF Priority issues to address in facility  plan

• Peak flow management

• Age and reliability

• Screening and grit removal performance and operation

• Scum management

• Intermediate clarifier and final clarifier operation

49



D P F  U n i t  P r o c e s s  R e v i e w

50

Unit Process Identified Issues

Influent Pumping Age, peak flow capacity

Screening Capture performance, peak flow capacity

Grit Removal Age, operation, capture performance, peak flow capacity

Activated Sludge Aeration

Intermediate Clarifiers Age, peak flow capacity

RAS and WAS pumping Age (both systems)

Second Stage Aeration Not used

Final Clarifiers Age, peak flow capacity

Tertiary Filters Age, peak flow capacity

UV Disinfection Peak flow capacity

Scum Handling (plant wide) Operation, maintenance, capacity



Risks  &  Opportun i t ies

51



H o w  s h o u l d  w e  b e  t h i n k i n g  a b o u t  t h e  n e x t  f i v e  
s e s s i o n s ?

52

Develop 
Solution 

Pathways

Define 
Opportunities

Identify Risks



H o w  d o  w e  f a c i l i t a t e  t h i s  d i s c u s s i o n ?

Example 1: Thickening

Risk: thickening capacity and operation limits R2E2 efficiency

Opportunity: new thickening equipment could address capacity, 

age, and operational issues

Solution pathway: 

Step 1: replace existing thickening equipment to 

provide increased capacity and reliability

Step 2: upgrade screening and grit removal 

facilities to provide stable thickening operation

Risk: future regulations will require removal of an emerging 

contaminant, such as PFAS, from wastewater effluent

Opportunity: proactively monitor and evaluate treatment 

alternatives and environmental impacts

Solution pathway:

Step 1: continue to monitor progress in NACWA, 

WEF, CSWEA

Step 2: incorporate emerging contaminant testing 

into any tertiary technology treatment piloting

Step 3: if tertiary treatment is required for other 

compounds (TSS, TP), incorporate advanced 

oxidation into the plan for the technology

Example 2: Emerging Contaminant Removal

53



Schedu le

54



55

P ro j e c t  S c h e d u l e

2 0 1 9 2 0 2 0

A P R M AY J U N J U L A U G S E P O C T N O V D E C J A N F E B M A R A P R M AY J U N J U L A U G S E P O C T

TASK A
Understanding TASK B

50-YEAR 

TASK C
Solution Evaluation

TASK D
Consensus Building

TASK E 
Solution Building



N E W  W A T E R

GREEN BAY FACILITY & DE PERE FACILITY

J u n e  2 ,  2 0 2 0

50-Year Vision – Session 2



W O R K S H O P  N O .  1  R E V I E W

Objectives
1. Develop a vision for development of the GBF and 

DPF over the coming 50 years that delivers 

extraordinary value to the Green Bay community.

2. Understand new-term issues and develop plans 

to address them while retaining future flexibility.

3. Identify actions to be taken now to mitigate 

future risks and to create future opportunities.

4. Assist New Water to building increased internal 

capacity, broadly viewed (e.g. staff, capabilities, 

financial, stakeholder support).

1. Clearly understand the current 

situation. (Workshop No. 1.)

2. Understand the broad goals and objectives of 

NEW Water internal and external stakeholders. 

(Workshop No. 2 and following)

3. Understand the range of future issues and 

possibilities, including uncertainties (Workshop 

No. 2 and following)

4. Understand constraints and how they can be 

relaxed (Workshop No. 2 and following)

Key Success Factors

2



WORKSHOP NO. 1 REVIEW

3

Workshop No. 1 - Where is NEW Water at:

• Adaptive Management - uncertainty for future

• R2E2 - Need "debottlenecking" and reliability of solids 
process, engine reliability

• Flows and Loads - lack of peak flow both plants in 2040, lack 
of loading capacity at DPF in 2040

• Hydraulic Limitations - peak flows exceed hydraulic capacity

• Future Regulatory Scenarios – separated into near- and long-
term considerations



WORKSHOP NO. 1 FEEDBACK

4

• Clear Articulation of Overall Workshop Goals

• Potential Need for Addition Small Group Discussions

• Re-Prioritize Workshops to Focus on DPF Because its Risks and 
Opportunties Drive Solution Pathways

Develop 
Solution 
Pathways

Define 
Opportunities

Identify Risks



A MINOR PIVOT

5

Session 1: NEW Water Infrastructure Drivers

Session 2: Future of Nutrient Removal De Pere Vision

Session 3: Water Reuse, Nutrients, Energy Management and 
Resource Recovery

Session 4: Water Re-Use, Emerging Concerns and Areas

Session 5: Consolidation of long-term drivers



MEETING OBJECTIVES

6

1) Complete Infrastructure Gap Summary- Provde a Summary of 
Key NEW Water Infrastructure Challenges

2) DPF Evauation – Obtain Feedback on:

a) Three Alternative Futures for DPF

b) Criteria By Which DPF will be Evaluated

c) Wet weather regulatory possibilities



Infrastructure Gaps

De Pere Facility Futures

Risks and Opportunities

A G E N D A

Schedule

7



In f rast ructure  Gaps

8



9



G B F  U n i t  P r o c e s s  R e v i e w

10

Unit Process Identified Issues

Influent Pumping Age, peak flow capacity

Screening Capture performance, peak flow capacity

Grit Removal Operation, capture performance

Primary Clarifiers Age, peak flow capacity

Primary sludge pumping Age, operation

Primary sludge thickening Age, operation, maintenance, performance

Activated Sludge Aeration Age, operation, energy

Secondary Clarifiers Age, flow split, peak flow capacity

RAS and WAS pumping (South Plant) Age, peak flow capacity

WAS Thickening Age, operation, maintenance, performance



G B F  U n i t  P r o c e s s  R e v i e w
( c o n t i n u e d )

11

Unit Process Identified Issues

Scum Handling (plant wide) Operation, maintenance, capacity

Chlorine Disinfection Peak flow capacity

Digestion

Dewatering Performance (solids content)

Drying Performance (solids content)

Incineration



12



D P F  U n i t  P r o c e s s  R e v i e w

13

Unit Process Identified Issues

Influent Pumping Age, peak flow capacity

Screening Capture performance, peak flow capacity

Grit Removal Age, operation, capture performance, peak flow capacity

Activated Sludge Aeration

Intermediate Clarifiers Age, peak flow capacity

RAS and WAS pumping Age (both systems)

Second Stage Aeration Not used

Final Clarifiers Age, peak flow capacity

Tertiary Filters Age, peak flow capacity

UV Disinfection Peak flow capacity

Scum Handling (plant wide) Operation, maintenance, capacity



GBF AND DPF INFRASTRUCTURE SUMMARY

14

Both Plants

1) Peak Flow

2) Aging Assets

3) Screening and Grit Removal

4) Thickening

5) Scum Management

DPF

1) Not Operated as Designed and Not Designed to be Remote



De Pere  Fac i l i t y Futures

15



16

Option 1: 

Keep ‘er moving

Current CIP 
plan

Additional 
improvements 
for reliability

Option 2: 

Pump station

Large diameter 
and pump 

station costs

Significant GBF 
expansion

Option 3: 

A new vision

New treatment 
configuration

Target the 
initial vision for 

DPF

• Option 1: Likely 20-Year Investment for Headworks/AS Upgrades/Filters/UV > $50 million

• Option 2: New Pump Station/Force Main/EQ Basin > $30 million (without GBF Upgrades)

• Option 3: New wet weather plant > $50 million



W e  d i s c u s s e d  n u m b e r s  f o r  G B F  a n d  D P F  l a s t  
t i m e

17

0

50

100

150

200

250

Average Day Maximum Month Max Day Peak Hour

In
fl

u
en

t 
Fl

o
w

 (
m

gd
)

Projected 2040 Flow Rates

GBF DPF



C o m b i n i n g  D P F  a n d  G B F  w o u l d  r e q u i r e  a  3 2 %  
e x p a n s i o n  b y  2 0 4 0 …

18

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Average Day Maximum
Month

Max Day Peak Hour

Total NEW Water Flow Contribution

GBF DPF

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Average Day Maximum